
_i

Illustrated Parts List

MAC 35A
Mcculloch chain saw

(#52604 MAC 35A-1 JULY r?>58®)

^1

\

Mcculloch corporation
6101 West Century Blvd. Los Angeles 45, Calif.

ILLUSTRATIONS
Page

Figure 1. Fan Housings, Muffler and Access Covers 2

Figure 2. Carburetor and Air Filter 4

Figure 3. Starter, Flywheel and Ignition System <' 6

Figure 4. Clutch and Transmission 8

Figure 5. Crankcase, Crankshaft, Cylinder and Piston T**' 10

Figure 6. Saw Blade, Chain and Lockplate . /. . . ^. .'. ... 12

Figure 7. Plunge Bow Saw Assembly 14

List of Accessories ? '. . . . 15

NOTE: A complete parts price

list is available upon request.

The following pages contain an illustrated

parts list for the Mac 35A Chain Saw. Due
to small differences between saws, it is

important that the Serial Number of your

saw be included whenever spare parts are

ordered. This will assure receiving the

proper parts from your dealer.

LITHtS IN U.S.A.



'<m'

^'^'

Figure 1. Fan Housings, Muffler and Access Covers

#52604

7-58(l)



FIGURE 1. FAN HOUSINGS, MUFFLER AND ACCESS COVERS

r^

f

Index



^

Figure 2. Carburetor and Air Filter

«52604
7-58(1)



FIGURE 2. CARBURETOR AND AIR FILTER

Index

No.

Part
Number Nomenclature

Units

Per Assy

n

r^

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24_

25

26

27

28

29

30

31

32

33

34

35
36

37

38

39
40"

41

42

43

44

45

46
47
48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64
65

H2604
7-5B(i)

103469

102761
28052
36424
36425
36426
36427
102765

102586
28052
36495
36382A
36409
36496
102760

36388
28052
36621A
36445
36446
11086
24104
36140
101056
36198
36199
36197
102206
28754
101991

101194
36117
36116
52082
102687

36356
101904
36494
100240
100239
36255
52421

36618
102500
100002
36132
103251
36620
101258
100796
100296
102834
36114A
36115A
36628A
36109A
36108
101056
36625
36150
21112
28737
19625
No Number
36696B
19626
100302

Screw - Slotted hex hd 10-24 x 3/8 in. Ig

Screw - Slotted hex hd 10-24 x 7/8 in. Ig

Lockplate
Clamp - Small
Clamp - Large
Retainer - Air filter

Air Filter Screen
Screw - Slotted hex hd 10-24 x 1-3/4 in. Ig

Screw - Slotted hex hd 10-24 x 2.00 in. Ig

Lockplate
Decal - Idle adjustment
Cover - Carburetor
Link - Throttle

Clip - Throttle control link

Screw - Hex hd 10-24 x 1 in. Ig

Lockplate
Lockplate
Body Assembly - Carburetor (complete)

Screw - Special slotted

Gasket - Primer
Spring - Primer
Cup - Packing
Plunger - Primer
Packing - "O" ring

Push Rod Assembly - Primer
Push Rod
Button

Washer
Spring - Push rod
Screw - Fil hd 10-24 x 1/2 in. Ig

Lockwasher - No. 10 internal teeth

Frame - Throttle gate

Gate - Throttle

Wearplate
Screw - Idle adjusting

Lever - Throttle gate adjusting

Screw - Pan head 10-24 x 3/4 in. Ig

Retainer - Idle screw
Lockwasher - No. 10 spring
Nut - Hex 10-24

Spring - Throttle gate

Spring - Push rod
Push Rod - Carburetor
Screw - Pan hd 10-24 x 1/2 in. Ig

Washer - Plain
Washer - Tongue
Ring - Retaining
Needle Seat Assembly

Packing - "O" ring

Nut - Self locking 6-32
Washer - No. 6 plain ,

Screw - Flat hd 6-32 x 5/8 in. Ig

Guard - Reed valve
,

Reed Valve
Body Assembly - Carburetor

Arm - Gate lever

Lever - Gate
Packing - "O" ring

Washer - "O" ring

Sleeve - Primer
Seal - Felt

Seat - Ball check valve
Hinge - Diaphragm
Body (Procurable only as 36628A Body Assembly)

Diaphragm and Gasket Assembly
Lever
Ball - .125 in. dia



I

i

Figure 3. Starter, Flywheel and Ignition System

152604

10-58(5)



FIGURE 3. STARTER, FLYWHEEL, AND IGNITION SYSTEM 1
Index



9 10

t

Figure 4. Clutch and Transmission

•S2604
7-58®



Index

No.

Part
Number Nomenclature

Units

Per Assy

\

14



10

Figure 5. Crankcase, Crankshaft, Cylinder and Piston

#5260'
7-581'

'X&

tmf:t , fc'ifti-a



r^

FIGURE 5. CRANKCASE , CRANKSHAFT, CYLINDER AND PISTON

Index

No.

Part
Number Nomenclature

Units

Per Assy

1



TYPICAL Mcculloch "p"
SEraES CHAIN ASSEMBLY 12

11

Figure 6, Saw Blade, Spike, Chain and Lockplate

7-58®

J



FIGURE 6. SAW BLADE, SPIKE, CHAIN AND LOCKPLATE

Index
No.

Part

Number Nomenclature
Units

Per Assy

1



»

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

FIGURE 7. PLUNGE BOW SAW ASSEMBLY

36345C
101982
100882
100004
101143

36348
52119

36343A
36340A
18207A
36452A
36454
36349
102130
101143
28259
28256
36344A
101181

Plunge Bow Saw Assembly
,

Bolt - Hex hd fin 1/4-20 x 1 in. Ig

Bolt - Hex hd fin 1/4-20 x 3/4 in. Ig .

,

Washer - Plain 1/4 in

Nut - Hex hd 1/4-20 "Lokut"
Oil Tube and Plate Assembly
Track
Plate - Adjusting

Body - Bow saw
Grip - Handle
Bow Saw Kit

Hose - Oiler 3-3/4 in. Ig

Fitting - Oiler tank
Bolt - Hex hd fin 1/4-20 x 1-1/2 in
Nut - Hex hd 1/4-20 "Lokut"
Spacer
Spike

Plate - Filler

Screw - Rd hd No. 10-24 x 1-1/4 in. Ig

Ig 2

2

2

2

2

14
7-58(7)



TOOLS AND ACCESSORIES FURNISHED WITH EACH SAW

Part Number *" Nomenclature

r^ 51445 Wrench and Screwdriver Combination

52603 Instruction Manual and Illustrated Parts List

(Combined)

52605 • Instruction Manual Mac 35A
52604 . Illustrated Parts List - Mac 35A

102392 Timing Pin

100256 Key

1

f

ACCESSORIES

Part Number Nomenclature

36345C Plunge Cut Bow Assembly (Hard Faced)

101259 Hand Grinder - Chain 1/10 hp 110 volt ac

101308 Stone - Grinding (5/16 inch diameter)

102094 Chain Grinding Fixture

102449 McCulloch Yellow Paint (12 oz Spray Bomb Type)

102057 McCulloch Oil (1 quart)

102664 McCulloch Oil (12 oz can)

\
a

i2348 15
-57© ;-

^b^i^^lMfadb^a^i^ritai^l



16

^

NOTES

^

>*i'


